ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7010

Appendix
for
n41A
(2496-2690)

FCC RF Test Report 1/40 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7010

Catalogue
1. EFFECTIVE ISOTROPIC RADIATED POWER ...ttt sssssssssssssssssssssssssssssssssssssssssssssssssssssssnssnssnssnsen 3
1.1, TESTRESULTS @ ANTL (ANTENNA GAINZ=4.50DBI) ..o 3
2. PEAK-TO-AVERAGE RATIO ... sss s s s sss s s ssssassassassssssssassassnssnssnssnsssssassnssnssnssnssnssnssnssnssnnen 6

2.1. TEST RESULTS

2.2. TEST PLOT S ittt 88288888 s ARttt
3. MODULATION CHARACTERISTICS ...ttt st sas s sanaas 7
3.1 TEST PLOT S ittt s 8888888ttt 7
4. 99% OCCUPIED BANDWIDTH & 26DB EMISSION BANDWIDTH ......cooniiiirnncisssssssssssssssssssssssssssseseans 9
4.1. TEST RESULTS w8888 325ttt 9
4.2. TEST PLOTS ittt a8 s8R 10
5. CONDUCTED BAND EDGES ...ttt s 19
5.1. TEST PLOTS ittt a8 s8R 19
6. CONDUCTED SPURIOUS EMISSION ..ottt s sassssssssssssssssssassnns 31
6.1. TEST PLOTS ittt a8 s8R 31
7. FREQUENCY STABILITY ceocctriiitssi st 40
7.1. TEST RESULTS .ttt s s s e 40

FCC RF Test Report 2/40 LML-R-TCC-201 V1.5



ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7010

1. Effective Isotropic Radiated Power
1.1. Test Results @ Antl (Antenna Gain=-4.50dBi)

SCS Bandwidth | Channel Modulation Inner—lRB_&zndUI::ZC_ilE;i:Ltt (dBm)mner_Fu” M"Z(BE:)RP I(:jlé::; Verdict
30KHz 20MHz LCH DFT-Pi2BPSK 22.91 23.08 22.98 22.91 33.00 Pass
30KHz 20MHz LCH DFT-QPSK 22.86 23.02 22.98 22.86 33.00 Pass
30KHz 20MHz LCH DFT-16QAM 22.11 22.21 22.18 22.11 33.00 Pass
30KHz 20MHz LCH DFT-64QAM 20.57 20.70 20.54 20.57 33.00 Pass
30KHz 20MHz LCH DFT-256QAM 18.50 18.67 18.55 18.50 33.00 Pass
30KHz 20MHz LCH CP-QPSK 21.56 21.64 21.61 21.56 33.00 Pass
30KHz 20MHz MCH DFT-Pi2BPSK 23.12 23.08 23.06 23.12 33.00 Pass
30KHz 20MHz MCH DFT-QPSK 23.08 23.08 23.14 23.08 33.00 Pass
30KHz 20MHz MCH DFT-16QAM 22.28 22.31 22.22 22.28 33.00 Pass
30KHz 20MHz MCH DFT-64QAM 20.63 20.63 20.74 20.63 33.00 Pass
30KHz 20MHz MCH DFT-256QAM 18.73 18.68 18.73 18.73 33.00 Pass
30KHz 20MHz MCH CP-QPSK 21.72 21.74 21.68 21.72 33.00 Pass
30KHz 20MHz HCH DFT-Pi2BPSK 22.89 23.16 22.99 22.89 33.00 Pass
30KHz 20MHz HCH DFT-QPSK 22.88 23.09 22.99 22.88 33.00 Pass
30KHz 20MHz HCH DFT-16QAM 22.01 22.37 22.15 22.01 33.00 Pass
30KHz 20MHz HCH DFT-64QAM 20.38 20.74 20.58 20.38 33.00 Pass
30KHz 20MHz HCH DFT-256QAM 18.39 18.73 18.52 18.39 33.00 Pass
30KHz 20MHz HCH CP-QPSK 21.54 21.76 21.63 21.54 33.00 Pass
30KHz 30MHz LCH DFT-Pi2BPSK 22.91 23.21 23.12 22.91 33.00 Pass
30KHz 30MHz LCH DFT-QPSK 22.97 23.29 23.10 22.97 33.00 Pass
30KHz 30MHz LCH DFT-16QAM 22.13 22.44 22.18 22.13 33.00 Pass
30KHz 30MHz LCH DFT-64QAM 20.50 20.76 20.63 20.50 33.00 Pass
30KHz 30MHz LCH DFT-256QAM 18.54 18.78 18.70 18.54 33.00 Pass
30KHz 30MHz LCH CP-QPSK 21.60 21.86 21.74 21.60 33.00 Pass
30KHz 30MHz MCH DFT-Pi2BPSK 23.16 23.13 23.16 23.16 33.00 Pass
30KHz 30MHz MCH DFT-QPSK 23.11 23.10 23.04 23.11 33.00 Pass
30KHz 30MHz MCH DFT-16QAM 22.36 22.34 22.16 22.36 33.00 Pass
30KHz 30MHz MCH DFT-64QAM 20.74 20.75 20.61 20.74 33.00 Pass
30KHz 30MHz MCH DFT-256QAM 18.76 18.84 18.63 18.76 33.00 Pass
30KHz 30MHz MCH CP-QPSK 21.77 21.81 21.69 21.77 33.00 Pass
30KHz 30MHz HCH DFT-Pi2BPSK 22.82 23.35 22.93 22.82 33.00 Pass
30KHz 30MHz HCH DFT-QPSK 22.80 23.35 23.04 22.80 33.00 Pass
30KHz 30MHz HCH DFT-16QAM 22.10 22.55 22.12 22.10 33.00 Pass
30KHz 30MHz HCH DFT-64QAM 20.34 20.94 20.45 20.34 33.00 Pass
30KHz 30MHz HCH DFT-256QAM 18.45 19.01 18.48 18.45 33.00 Pass
30KHz 30MHz HCH CP-QPSK 21.45 22.03 21.70 21.45 33.00 Pass
30KHz 40MHz LCH DFT-Pi2BPSK 22.94 23.25 23.02 22.94 33.00 Pass
30KHz 40MHz LCH DFT-QPSK 22.90 23.25 23.09 22.90 33.00 Pass
30KHz 40MHz LCH DFT-16QAM 22.07 22.33 22.15 22.07 33.00 Pass
30KHz 40MHz LCH DFT-64QAM 20.53 20.80 20.62 20.53 33.00 Pass
30KHz 40MHz LCH DFT-256QAM 18.57 18.93 18.66 18.57 33.00 Pass
30KHz 40MHz LCH CP-QPSK 21.50 21.84 21.66 21.50 33.00 Pass
30KHz 40MHz MCH DFT-Pi2BPSK 23.25 23.09 23.14 23.25 33.00 Pass
30KHz 40MHz MCH DFT-QPSK 23.16 23.04 23.15 23.16 33.00 Pass
30KHz 40MHz MCH DFT-16QAM 22.36 22.19 22.25 22.36 33.00 Pass
30KHz 40MHz MCH DFT-64QAM 20.81 20.68 20.64 20.81 33.00 Pass
30KHz 40MHz MCH DFT-256QAM 18.89 18.71 18.75 18.89 33.00 Pass
30KHz 40MHz MCH CP-QPSK 21.91 21.73 21.71 21.91 33.00 Pass
30KHz 40MHz HCH DFT-Pi2BPSK 22.84 23.43 22.94 22.84 33.00 Pass
30KHz 40MHz HCH DFT-QPSK 22.84 23.43 22.98 22.84 33.00 Pass
30KHz 40MHz HCH DFT-16QAM 22.00 22.62 22.03 22.00 33.00 Pass
30KHz 40MHz HCH DFT-64QAM 20.44 21.01 20.50 20.44 33.00 Pass
30KHz 40MHz HCH DFT-256QAM 18.40 19.07 18.54 18.40 33.00 Pass
30KHz 40MHz HCH CP-QPSK 21.44 22.06 21.59 21.44 33.00 Pass
30KHz 50MHz LCH DFT-Pi2BPSK 22.87 23.30 23.05 22.87 33.00 Pass
30KHz 50MHz LCH DFT-QPSK 22.86 23.25 23.05 22.86 33.00 Pass
30KHz 50MHz LCH DFT-16QAM 22.23 22.57 22.14 22.23 33.00 Pass
30KHz 50MHz LCH DFT-64QAM 20.53 20.98 20.68 20.53 33.00 Pass
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30KHz 50MHz LCH DFT-256QAM 18.54 18.79 18.60 18.54 33.00 Pass
30KHz 50MHz LCH CP-QPSK 21.58 21.87 21.61 21.58 33.00 Pass
30KHz 50MHz MCH DFT-Pi2BPSK 23.17 23.04 23.07 23.17 33.00 Pass
30KHz 50MHz MCH DFT-QPSK 23.09 23.05 23.07 23.09 33.00 Pass
30KHz 50MHz MCH DFT-16QAM 22.37 22.31 22.20 22.37 33.00 Pass
30KHz 50MHz MCH DFT-64QAM 20.71 20.62 20.70 20.71 33.00 Pass
30KHz 50MHz MCH DFT-256QAM 18.77 18.73 18.68 18.77 33.00 Pass
30KHz 50MHz MCH CP-QPSK 21.90 21.68 21.69 21.90 33.00 Pass
30KHz 50MHz HCH DFT-Pi2BPSK 22.66 23.22 22.78 22.66 33.00 Pass
30KHz 50MHz HCH DFT-QPSK 22.60 23.16 22.71 22.60 33.00 Pass
30KHz 50MHz HCH DFT-16QAM 21.82 22.39 21.84 21.82 33.00 Pass
30KHz 50MHz HCH DFT-64QAM 20.21 20.73 20.39 20.21 33.00 Pass
30KHz 50MHz HCH DFT-256QAM 18.27 18.79 18.33 18.27 33.00 Pass
30KHz 50MHz HCH CP-QPSK 21.29 21.81 21.36 21.29 33.00 Pass
30KHz 60MHz LCH DFT-Pi2BPSK 22.72 23.31 23.12 22.72 33.00 Pass
30KHz 60MHz LCH DFT-QPSK 22.81 23.29 23.09 22.81 33.00 Pass
30KHz 60MHz LCH DFT-16QAM 21.96 22.48 22.12 21.96 33.00 Pass
30KHz 60MHz LCH DFT-64QAM 20.46 20.92 20.73 20.46 33.00 Pass
30KHz 60MHz LCH DFT-256QAM 18.42 18.91 18.68 18.42 33.00 Pass
30KHz 60MHz LCH CP-QPSK 21.41 21.97 21.74 21.41 33.00 Pass
30KHz 60MHz MCH DFT-Pi2BPSK 23.19 22.99 23.08 23.19 33.00 Pass
30KHz 60MHz MCH DFT-QPSK 23.11 23.00 23.04 23.11 33.00 Pass
30KHz 60MHz MCH DFT-16QAM 22.33 22.19 22.20 22.33 33.00 Pass
30KHz 60MHz MCH DFT-64QAM 20.83 20.65 20.69 20.83 33.00 Pass
30KHz 60MHz MCH DFT-256QAM 18.84 18.66 18.71 18.84 33.00 Pass
30KHz 60MHz MCH CP-QPSK 21.84 21.63 21.69 21.84 33.00 Pass
30KHz 60MHz HCH DFT-Pi2BPSK 22.72 23.16 22.78 22.72 33.00 Pass
30KHz 60MHz HCH DFT-QPSK 22.72 23.15 22.80 22.72 33.00 Pass
30KHz 60MHz HCH DFT-16QAM 21.82 22.35 21.88 21.82 33.00 Pass
30KHz 60MHz HCH DFT-64QAM 20.26 20.80 20.39 20.26 33.00 Pass
30KHz 60MHz HCH DFT-256QAM 18.28 18.74 18.40 18.28 33.00 Pass
30KHz 60MHz HCH CP-QPSK 21.24 21.84 21.40 21.24 33.00 Pass
30KHz 70MHz LCH DFT-Pi2BPSK 22.69 23.17 22.89 22.69 33.00 Pass
30KHz 70MHz LCH DFT-QPSK 22.63 23.10 22.95 22.63 33.00 Pass
30KHz 70MHz LCH DFT-16QAM 21.91 22.38 21.97 21.91 33.00 Pass
30KHz 70MHz LCH DFT-64QAM 20.27 20.68 20.48 20.27 33.00 Pass
30KHz 70MHz LCH DFT-256QAM 18.33 18.74 18.51 18.33 33.00 Pass
30KHz 70MHz LCH CP-QPSK 21.33 21.80 21.54 21.33 33.00 Pass
30KHz 70MHz MCH DFT-Pi2BPSK 23.12 22.80 22.92 23.12 33.00 Pass
30KHz 70MHz MCH DFT-QPSK 23.08 22.77 22.90 23.08 33.00 Pass
30KHz 70MHz MCH DFT-16QAM 22.33 22.07 22.01 22.33 33.00 Pass
30KHz 70MHz MCH DFT-64QAM 20.73 20.43 20.49 20.73 33.00 Pass
30KHz 70MHz MCH DFT-256QAM 18.60 18.52 18.48 18.60 33.00 Pass
30KHz 70MHz MCH CP-QPSK 21.62 21.50 21.53 21.62 33.00 Pass
30KHz 70MHz HCH DFT-Pi2BPSK 22.60 23.15 22.66 22.60 33.00 Pass
30KHz 70MHz HCH DFT-QPSK 22.53 23.11 22.63 22.53 33.00 Pass
30KHz 70MHz HCH DFT-16QAM 21.77 22.35 21.77 21.77 33.00 Pass
30KHz 70MHz HCH DFT-64QAM 20.06 20.67 20.23 20.06 33.00 Pass
30KHz 70MHz HCH DFT-256QAM 18.20 18.77 18.29 18.20 33.00 Pass
30KHz 70MHz HCH CP-QPSK 21.18 21.88 21.25 21.18 33.00 Pass
30KHz 80MHz LCH DFT-Pi2BPSK 22.63 23.03 22.99 22.63 33.00 Pass
30KHz 80MHz LCH DFT-QPSK 22.63 22.97 22.97 22.63 33.00 Pass
30KHz 80MHz LCH DFT-16QAM 21.85 22.17 22.06 21.85 33.00 Pass
30KHz 80MHz LCH DFT-64QAM 20.25 20.64 20.56 20.25 33.00 Pass
30KHz 80MHz LCH DFT-256QAM 18.18 18.67 18.60 18.18 33.00 Pass
30KHz 80MHz LCH CP-QPSK 21.29 21.65 21.56 21.29 33.00 Pass
30KHz 80MHz MCH DFT-Pi2BPSK 22.98 22.82 22.93 22.98 33.00 Pass
30KHz 80MHz MCH DFT-QPSK 22.94 22.88 22.91 22.94 33.00 Pass
30KHz 80MHz MCH DFT-16QAM 22.22 22.05 21.97 22.22 33.00 Pass
30KHz 80MHz MCH DFT-64QAM 20.54 20.39 20.46 20.54 33.00 Pass
30KHz 80MHz MCH DFT-256QAM 18.62 18.44 18.46 18.62 33.00 Pass
30KHz 80MHz MCH CP-QPSK 21.67 21.44 21.55 21.67 33.00 Pass
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30KHz 80MHz HCH DFT-Pi2BPSK 22.54 23.18 22.67 22.54 33.00 Pass
30KHz 80MHz HCH DFT-QPSK 22.50 23.18 22.71 22.50 33.00 Pass
30KHz 80MHz HCH DFT-16QAM 21.75 22.45 21.78 21.75 33.00 Pass
30KHz 80MHz HCH DFT-64QAM 20.02 20.78 20.26 20.02 33.00 Pass
30KHz 80MHz HCH DFT-256QAM 18.19 18.83 18.28 18.19 33.00 Pass
30KHz 80MHz HCH CP-QPSK 21.19 21.83 21.33 21.19 33.00 Pass
30KHz 90MHz LCH DFT-Pi2BPSK 22.69 22.97 23.03 22.69 33.00 Pass
30KHz 90MHz LCH DFT-QPSK 22.63 23.05 23.02 22.63 33.00 Pass
30KHz 90MHz LCH DFT-16QAM 21.85 22.16 22.12 21.85 33.00 Pass
30KHz 90MHz LCH DFT-64QAM 20.27 20.60 20.56 20.27 33.00 Pass
30KHz 90MHz LCH DFT-256QAM 18.28 18.65 18.55 18.28 33.00 Pass
30KHz 90MHz LCH CP-QPSK 21.37 21.58 21.55 21.37 33.00 Pass
30KHz 90MHz MCH DFT-Pi2BPSK 23.03 22.99 22.93 23.03 33.00 Pass
30KHz 90MHz MCH DFT-QPSK 22.92 22.89 22.92 22.92 33.00 Pass
30KHz 90MHz MCH DFT-16QAM 22.08 22.07 22.06 22.08 33.00 Pass
30KHz 90MHz MCH DFT-64QAM 20.41 20.59 20.52 20.41 33.00 Pass
30KHz 90MHz MCH DFT-256QAM 18.53 18.55 18.48 18.53 33.00 Pass
30KHz 90MHz MCH CP-QPSK 21.60 21.51 21.53 21.60 33.00 Pass
30KHz 90MHz HCH DFT-Pi2BPSK 22.57 23.28 22.71 22.57 33.00 Pass
30KHz 90MHz HCH DFT-QPSK 22.51 23.24 22.72 22.51 33.00 Pass
30KHz 90MHz HCH DFT-16QAM 21.79 22.50 21.73 21.79 33.00 Pass
30KHz 90MHz HCH DFT-64QAM 20.10 20.81 20.21 20.10 33.00 Pass
30KHz 90MHz HCH DFT-256QAM 18.19 18.94 18.23 18.19 33.00 Pass
30KHz 90MHz HCH CP-QPSK 21.22 21.91 21.22 21.22 33.00 Pass
30KHz 100MHz LCH DFT-Pi2BPSK 22.68 23.03 23.02 22.68 33.00 Pass
30KHz 100MHz LCH DFT-QPSK 22.60 23.00 23.08 22.60 33.00 Pass
30KHz 100MHz LCH DFT-16QAM 21.86 22.19 22.17 21.86 33.00 Pass
30KHz 100MHz LCH DFT-64QAM 20.29 20.64 20.63 20.29 33.00 Pass
30KHz 100MHz LCH DFT-256QAM 18.30 18.67 18.63 18.30 33.00 Pass
30KHz 100MHz LCH CP-QPSK 21.40 21.66 21.63 21.40 33.00 Pass
30KHz 100MHz MCH DFT-Pi2BPSK 22.89 22.95 22.91 22.89 33.00 Pass
30KHz 100MHz MCH DFT-QPSK 22.87 22.92 22.93 22.87 33.00 Pass
30KHz 100MHz MCH DFT-16QAM 22.10 22.09 22.05 22.10 33.00 Pass
30KHz 100MHz MCH DFT-64QAM 20.56 20.48 20.53 20.56 33.00 Pass
30KHz 100MHz MCH DFT-256QAM 18.55 18.57 18.54 18.55 33.00 Pass
30KHz 100MHz MCH CP-QPSK 21.56 21.52 21.55 21.56 33.00 Pass
30KHz 100MHz HCH DFT-Pi2BPSK 22.68 23.33 22.70 22.68 33.00 Pass
30KHz 100MHz HCH DFT-QPSK 22.70 23.31 22.70 22.70 33.00 Pass
30KHz 100MHz HCH DFT-16QAM 21.89 22.54 21.77 21.89 33.00 Pass
30KHz 100MHz HCH DFT-64QAM 20.33 20.97 20.26 20.33 33.00 Pass
30KHz 100MHz HCH DFT-256QAM 18.29 18.96 18.28 18.29 33.00 Pass
30KHz 100MHz HCH CP-QPSK 21.34 21.96 21.28 21.34 33.00 Pass
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2. Peak-to-Average Ratio
2.1. Test Results

. . Result (dB) Limit .
SCS Bandwidth Channel Modulation DFT-PI2BPSK DET-OPSK (B) Verdict
30KHz 100MHz LCH Outer_Full 7.80 7.70 13.00 Pass
30KHz 100MHz MCH Outer_Full 8.16 8.68 13.00 Pass

30KHz 100MHz HCH Outer_Full 8.25 8.49 13.00 Pass
2.2. Test Plots
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3. Modulation Characteristics
3.1. Test Plots

n41A / 30KHz / 100MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

MCH / DFT-64QAM / Outer_Full

MCH / CP-QPSK / Outer_Full
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MCH / CP-16QAM / Outer_Full MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Intentionally Blank
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4. 99% Occupied Bandwidth & 26dB Emission Bandwidth
4.1. Test Results

SCS Bandwidth Modulation RB Config BZ?\?W?gtchu?l\l/le:z) Bi\?\d d?/vliEdTrI\S(T\;l?-lnz) Verdict
30KHz 20MHz DFT-Pi2BPSK Outer_Full 17.86 19.16 Pass
30KHz 20MHz DFT-QPSK Outer_Full 17.86 19.20 Pass
30KHz 20MHz CP-QPSK Outer_Full 18.22 19.44 Pass
30KHz 20MHz CP-16QAM Outer_Full 18.18 19.44 Pass
30KHz 20MHz CP-64QAM Outer_Full 18.18 19.56 Pass
30KHz 20MHz CP-256QAM Outer_Full 18.18 19.44 Pass
30KHz 30MHz DFT-Pi2BPSK Outer_Full 26.79 28.20 Pass
30KHz 30MHz DFT-QPSK Outer_Full 26.79 28.32 Pass
30KHz 30MHz CP-QPSK Outer_Full 27.81 29.40 Pass
30KHz 30MHz CP-16QAM Outer_Full 27.87 29.46 Pass
30KHz 30MHz CP-64QAM Outer_Full 27.93 29.40 Pass
30KHz 30MHz CP-256QAM Outer_Full 27.87 29.52 Pass
30KHz 40MHz DFT-Pi2BPSK Outer_Full 35.72 37.60 Pass
30KHz 40MHz DFT-QPSK Outer_Full 35.72 37.60 Pass
30KHz 40MHz CP-QPSK Outer_Full 37.80 39.76 Pass
30KHz 40MHz CP-16QAM Outer_Full 37.72 39.68 Pass
30KHz 40MHz CP-64QAM Outer_Full 37.80 39.76 Pass
30KHz 40MHz CP-256QAM Outer_Full 37.96 39.68 Pass
30KHz 50MHz DFT-Pi2BPSK Outer_Full 45.75 47.70 Pass
30KHz 50MHz DFT-QPSK Outer_Full 45.65 47.50 Pass
30KHz 50MHz CP-QPSK Outer_Full 47.45 49.40 Pass
30KHz 50MHz CP-16QAM Outer_Full 47.45 49.50 Pass
30KHz 50MHz CP-64QAM Outer_Full 47.35 49.50 Pass
30KHz 50MHz CP-256QAM Outer_Full 47.45 49.30 Pass
30KHz 60MHz DFT-Pi2BPSK Outer_Full 57.78 59.88 Pass
30KHz 60MHz DFT-QPSK Outer_Full 57.78 60.00 Pass
30KHz 60MHz CP-QPSK Outer_Full 57.66 59.88 Pass
30KHz 60MHz CP-16QAM Outer_Full 57.78 59.88 Pass
30KHz 60MHz CP-64QAM Outer_Full 57.66 59.76 Pass
30KHz 60MHz CP-256QAM Outer_Full 57.54 59.76 Pass
30KHz 70MHz DFT-Pi2BPSK Outer_Full 64.06 66.22 Pass
30KHz 70MHz DFT-QPSK Outer_Full 64.06 66.36 Pass
30KHz 70MHz CP-QPSK Outer_Full 67.27 69.58 Pass
30KHz 70MHz CP-16QAM Outer_Full 67.41 69.58 Pass
30KHz 70MHz CP-64QAM Outer_Full 67.13 69.58 Pass
30KHz 70MHz CP-256QAM Outer_Full 67.41 69.72 Pass
30KHz 80MHz DFT-Pi2BPSK Outer_Full 76.88 80.16 Pass
30KHz 80MHz DFT-QPSK Outer_Full 76.88 80.00 Pass
30KHz 80MHz CP-QPSK Outer_Full 77.20 80.48 Pass
30KHz 80MHz CP-16QAM Outer_Full 77.36 80.48 Pass
30KHz 80MHz CP-64QAM Outer_Full 77.36 80.48 Pass
30KHz 80MHz CP-256QAM Outer_Full 77.20 80.48 Pass
30KHz 90MHz DFT-Pi2BPSK Outer_Full 86.49 89.64 Pass
30KHz 90MHz DFT-QPSK Outer_Full 86.31 89.82 Pass
30KHz 90MHz CP-QPSK Outer_Full 87.03 90.36 Pass
30KHz 90MHz CP-16QAM Outer_Full 87.03 90.54 Pass
30KHz 90MHz CP-64QAM Outer_Full 87.03 90.72 Pass
30KHz 90MHz CP-256QAM Outer_Full 87.21 90.36 Pass
30KHz 100MHz DFT-Pi2BPSK Outer_Full 96.10 99.60 Pass
30KHz 100MHz DFT-QPSK Outer_Full 96.10 99.60 Pass
30KHz 100MHz CP-QPSK Outer_Full 97.10 100.60 Pass
30KHz 100MHz CP-16QAM Outer_Full 97.10 100.60 Pass
30KHz 100MHz CP-64QAM Outer_Full 97.10 100.80 Pass
30KHz 100MHz CP-256QAM Outer_Full 97.30 100.80 Pass
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

4.2. Test Plots

n41A / 30KHz / 20MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

(s
Spectrum

Offsnt 345 0F w RBW 200 kHZ
S0 ms & YBW 500 kMz

Rof Laval 30.00 gam

Mode Aut

M1[1] B.A1 dBm|

25003150 GHz|

i Oce B 17.862137062 MHz|

M2([1], T 15.97 dibm|

FESIY. § PSSP P oy gy 2.5832300 GHz|

=
Spectrum ]
Rof Loval 2345 08m  OHset 5.45 02 = RBW kHz
p= ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1004100
[@ 1Pk Max
T Mi[1] 7.81 dim|
20 d8m 2.5902330 GHz
ML Occ Bw 17862137062 MHz|
0 dém 17.47 divm)|

PPPRIRY B S PRI L N

2.5831100 GHZ|

! lt_ | 10
i dEm— T =
' y
a0 Py ET
b ST -u:l o e it
& -
za v 40 g8m
-50 ¢8m: e T T
60 gBm: 40 dom
-
GF 250790 GHz 1001 prs Span 40.0 MHz GF 2.60299 GHz 1001 pts Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.588: .61 dam My 1 7.61 dam
T 1 4.47 dam Oce Bw 17.862137862 MHz T 1 Occ Bw 17.862137862 MHZ
T2 1 2.6017412 GHz 4.10 d8m T2 1 4.14 d8m
Mz 1 2.58323 Ghz -15.97 d&m Mz 1 ~17.47 dim
M2 1 2.,60230 GHz =16 85 dBm 1 M2 1 =17.0% d8m 1

Cate: 18.APR 2024 03:04:20

Cate: 18.APR 2024 03.04:43

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 200 kHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 200 kHz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode autc Sweep po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} +.93 dBm)| T ETEY] 5.76 dBm)|
20 d8m 2.5906640 GHz| 20 dam 2.5061970 GHz}
Oce Bw 18,221776222 MHz, Oce By 18.181818182 MHz|
0 d8m az[1f} .- 19,40 dim| Az[1] 20,13 dim|
. T L YT ST o TT— 2.5632700 GHZ| 2.5631900 GHz|
Mg g, X
V" T R S
40 dam
= -
CF 250799 GHz 1001 pts Span 40.0 MHz GF 2.60299 GHz 1001 pts Span 40.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | Ye-volus | Function | Function Result |
My 1 4.93 dam My 1 5.76 dam
T 1 118 ¢ Oce Bw 18.221778222 MHz T 1 1.37 d8m
T2 1 .60 T2 1 0.62 dam
Mz 1 -19.48 Mz 1 -20.13 d8m
M2 1 =20.75 d 1 M2 1 2.60263 GHz =17.76 dBm 1

Cate: 18.APR 2024 03:04:55

Cate: 18.APR 2024 030510

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 73,45 0em  OFset 545 08w RBW 200 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
po ALt 40 dB - SWT S0 ms & YBW 500 kMz Mode aut po ALt 40 dB - SWT S0 ms & YBW 500 kMz  Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T Mi1] 4.67 dim| I Mi[1] 1.2 dim)|
20 d8m 2.5909040 GHz] 20 dam 2.5907440 GHz|
Oce Bw 18.1818168182 MHz Oce By 18.181818182 MHz|
0 gBm N Az 1M1 . 21.25 dim| 10 gBm 12011, 24,29 divm|
. PRIt 2.5632300 GHZ| - Ty 4 2.5832700 GHz|
LT 0 g8 1 _.‘l
L
A0 d % 10 I
20 dRm— ¥ T 20 @ 1?
0a b LN 104 - T L
30 dein SR 20 dam
v Wbt . [ i e BT
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 259290 Ghz 1001 pts Span 0.0 MHz | CGF 259299 GHz 1001 pts Span 0.0 MHz _}
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.5 Ghz 4.67 dam My 1 2.509744 Ghz 1.25 dam
T 1 Ghz 0.46 dam Oce Bw T 1 2.5633791 GHz Occ Bw
T2 1 Ghz .60 dam T2 1 2 4020605 GHz -1.85 d&m
Mz 1 2.58323 Ghz -21.25 dim Mz 1 2.59327 GHz -24.23 gBm
M2 1 2.60279 GHz =19.61 d8m 1 M2 1 2.60271 GHz =23.95 dBm 1

Cate: 18.APR 2024 03:05:24

Cate 18.APR 2024 03.05.39
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 30MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum Spectrum ]
Rof Loval 73, Offsnt 845 0F w RBW 300 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T Mi1] 6.34 dim| I Mi[1] 6.63 dBm|
20 d8m 26034000 GHz| 20 dam 2.5027400 GHz|
Oce Bw 26,793206793 MHz Oce By 26,793206793 MHz|
10 g8m A2[1] 169,63 dim| 0 dBm Az[1] 2 10,99 dim|
. ETRRY A DY U PR 2.5783500 GHZ] - e TP 2.5762300 GHz|
10 10
01 =zr-vemT
30 d8m ll"d 20 dam N
T IS s i A o i B ot
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 6.0 MHz GF 2.60299 GHz 1001 pts pan MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.60348 Ghz .34 dam My 1 2.58274 Ghz .63 dam
T 1 2.579024 Ghz 3.15 dam Oce Bw 26, 793206793 MHZ T 1 2.579024 GHz 2.36 dam Occ Bw 26, 793206793 MHZ
T2 1 2 8058172 GHz 2 85 dam T2 1 2 8058172 GHz 2.31 dam
Mz 1 2.57035 Ghz -19.63 dam Mz 1 2.57823 GHz -18.95 d&m
M2 1 2.60688 Gz =19.14 dBm 1 M2 1 2,60658 GHz =18.24 dBm 1

Cate: 18.APR 2024 03:05:58

Cate: 18.APR 2024 030819

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 200 kHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 300 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 4.21 dBm)| I ETEY] 3.78 dim)|
20 d8m 2.5944290 GHz| 20 dam 2.5006420 GHz|
Oce Bw 27.812187812 MHz Oce By 27.872127072 MHz|
0 gBm - T 2[1] 20,00 dim| 10 gBm Az[1] 21,20 dim|
o . | T P | " 2 2,5781700 GHz| o NPT P Y ol e 2.5762300 GHz|
LT i 0 g8
10 d l 10 :
b
200 gBm— T - -20 dBm—} t'
i j §
dam 20 dam
T el
ot d ot L N Al i) e
40 d8m 40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 6.0 MHz GF 2.60299 GHz 1001 pts pan MHz
Marker | Marker |
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | Yovalue | Function | Function Result |
My 1 4.21 dam My 1 3.76 dam
T 1 Oce Bw 27.812167812 MHZ T 1 27872127872 MHZ
T2 1 T2 1
Mz 1 Mz 1
Mz 1 | Mz 1 |

Cate: 18.APR 2024 03:05:32

Cate: 18.APR 2024 03.05.44

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 73,45 dem  OFset 845 0F w RBW 300 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
po ALt 40 dB - SWT S0 ms & YBW 1Mz po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T Mi1] 3.92 dibm| I Mi[1] 0.17 dim|
20 d8m 2.5033400 GHz] 20 dam 2.5800430 GHz}
Oce Bw 27.932067932 MHz Oce By 27.872127072 MHz|
0 gBm T 2[1] 20,91 dim| 10 gBm Az[1] 25,99 divm|
o 1 I e . ] 2.5762900 GHZ| - 2.5761700 GHz|
nen J' o dn AT e e A o o P o Vo]
10 d l 10
-20 dam— ¥ 20 @
01 = —
30 dam: e ik 20 d8m—t-
o A s L
Fi i S gt =
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Bpan 60.0 MHz GF 2.60299 GHz 1001 pts Span 60.0 MHz |
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.58334 Ghz 3.92 dam My 1 2.580043 Ghz a
T 1 2.579024 Ghz -0.74 dam Oce Bw 27932067932 MHZ T 1 2.579024 GHz Occ Bw 27872127872 MHZ
T2 1 2.806958 Ghz 0.26 dam T2 1 2 4043961 GHz
Mz 1 2.57028 Ghz -20.31 d8m Mz 1 2.57017 GHz
M2 1 2.60760 GHz =21 82 dBm 1 M2 1 2.60765 GHz 1

Cate: 18.APR 2024 03:05:57

Cate: 18.APR 2024 03:.07:11
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 40MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

Cate: 18.APR 2024 03:07:31

s s
Spectrum Spectrum ]
Rof Loval 73, Offsnt 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1004100
(@17 Max
T LT} B.01 dBm| T ETEY] 7.06 dBrm|
20 d8m 2.5029200 GHz| 20 dam 20 G
- Oce Bw 85,724275724 MHz Oce By 5724 MHz|
10 d8m ) 0 d8m
T Rl 15.09 dBm| T 12[1] 2 10.09 dBm|
. s ey W heriiy 2.5731500 GHz - LA MM At atadiart | 2,5730700 GHz]
- - t
] l ] .
-0 ¢ 10 <t
T = om0 1 di F
|
a 104 r 1
dam 20 d8m
R——— b s R poeaiiina e LTS IR
40 g8m 40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 0.0 MHz GF 2.60299 GHz 1001 pts Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.58292 Ghz .01 dam My 1 580522 GH 7.06 dam
T 1 2.5740469 GHz Oce Bw 35.724275724 MHz T 1 40489 GHz Occ Bw 35, 724275724 MHZ
T2 1 2 80537732 GHz T2 1 2.6067732 GHz 4.35 dam
Mz 1 2.57315 Ghz Mz 1 2.57307 GHz -18.05 d&m
M2 1 2.61078 Gz 1 M2 1 2.61067 GHz 1842 dBm ]

Cate: 18.APR 2024 03.07:52

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

= —
CF 2.50799 GHz

1001 pts Span B0 MHz

I3 I3
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 500 kHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode Autc Sweep po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
1Pk Max Bk Max
T LT} 4.87 dbm| T ETEY] 5.28 dBm)|
20 d8m 2.5762070 GHz| 20 d8m 26026600 GHE
Oce B 37802197802 MHz Occ Bw 97.722277722 MHz]
0 dBm 4 20,10 | 10 gBm 2k8 17,43 dim|
. T 2.5731500 GHz| i N T ar L 2,5731500 GHz|
-10 ¢ 104
§ T 208t
30 dBim
T Y ; R T
40 g8
-50 gBm T T -50 gBm: T T
£0 d&m £0 dBm

=
CF 2.59290 GHz 1001 pts Span #0.0 MHz

Marker Marker
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | Ye-volus | Function | Function Result |
ML 1 2.576207 Ghz 4.67 dom ML 1 5.26 dam
TL 1 2.5740485 GHz 2.22 ¢ Occ Bw 37.802197802 MHz TL 1 37.722277722 MHZ
Tz 1 2.6118511 GHz 0.55 Tz 1
tz 1 2.57315 Ghz -20.10 Mz 1
M2 1 61201 GHz =19.74 & 1 M2 1 1

Cate: 18.APR 2024 03:08.05

Cate: 18.APR 2024 030817

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

Cate: 18.APR 2024 03:08:30

s s
Spectrum ] Spectrum ]
Rof Loval 73,45 dem  OFset 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
po ALt 40 dB - SWT S0ms & YBW 1MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 1MHz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T LT} +.00 dim| I ETEY] 1.27 dbr|
20 d8m 25765260 GHz| 20 dam 2.5050770 GHz|
Oce Bw 37,802197802 MHz Oce By 87.962037962 MHz|
0 dBm - 2[1] 21,10 | 10 gBm I Az[1] 22,63 dim|
o AR NPTy N F: 2.5730700 GHz| - T Y 2.5731500 GHz|
10 d ; 10
b
oy .
- - - 20 @
D1 -24.729
30 dBm: 2l o 30 d8m
et PR U g b porfabin ity b s o
40 S8m B
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 0.0 MHz GF 2.60299 GHz 1001 pts Span 80.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valun | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.576528 Ghz 4.00 dam My 1 2.585877 Ghz 127 am
T 1 2.5740488 GHz 0.65 dam Oce Bw 37,802197802 MHZ T 1 2.573968 GHz E Occ Bw 37.962037962 MHZ
T2 1 2 4118511 GHz 067 dam T2 1 26119311 GHz -3.35 dam
Mz 1 2.57307 Ghz -21.18 d&m Mz 1 2.57315 GHz -22.63 d8m
M2 1 2.61283 GHz =21.33 dBm 1 M2 1 2.61283 GHz =19.32 d8m 1

Cate: 18.APR 2024 03.08.44
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 50MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum Spectrum ]
Rof Loval 73, Offsnt 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1004100
(@17 Max
T Mi1] 6.53 dibm| | Mi[1] 6.98 dim|
20 d8m 20 dam 2.5744100 GHz|
= Oce Bw - Oce By
10 g8m i d 2[1] . 10,70 dim| 0 dBm Hd Az[1] . 10,51 dim|
. AAAATI sttt proitigbt i nfd bt 2.5681900 GHz| i i et et i b 25682900 GHz|
o t B t
10 d rl"' 10 -
=peroemT ]|I ZoEEm=={01 19 1
30 d8m . 20 dam — !
,..r’kfg'u...f Whown¥ | Sy ol o] Wit W s ey
40 B8 40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Spa 0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 .53 dam My 1 2.574 .96 dam
T 1 3.93 dam Oce Bw 45, 754245754 MHZ T 1 Occ Bw 45654345654 MHZ
T2 1 2.26 dam T2 1 2.10 dém
Mz 1 2.56818 Ghz -18.75 d&m Mz 1 2.56829 GHz -18.51 d&m
M2 1 2.61580 Gz =17.74 dBm 1 M2 1 2.61576 GHz =16.22 d8m 1

Cate: 18.APR 2024 03:09.03

Cate: 18.APR 2024 03.09.25

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 73,45 dem  OFset 845 0F w RBW 500 kHz Rof Loval 73,45 gem  OFset 545 08 = RBW 500 kHz
b At 40 B @ SWT  SDms @ VBW 2 MHz  Mode Auto Swaep b At 40 dB @ SWT  SDms @ YBW 2 MH:  Mode auto Swaep
SGL Count 100/100 SGL Count 1007100
1Pk Max Pk Max
T LT} 312 dim)| I ETEY] 360 dim|
20 d8m 25796000 GHz| 20 dBm 25726100 GHZ|
QOcc Bw 47.452 Occ Bw 47.4525 153 MHz|
0 d8m Az[1] 10 d8m T A2[1] . 20,97 dim|
. - e 25682900 GHz| i [, I P T ok ¥ 2.5681900 GHZ|
-10 ¢ BT .lI
! Js
‘s <20 o - J? . &
1
30 dBm:
ottt bbb oo W T R PR AP
40 dam:
50 dEm: . . 50 dam . .
40 daém £0 de&m
= -
CF 2.59299 GHz 1001 I'I_tﬁ REn 0 MHz CF 2.59290 GHz 1001 I'I_tﬁ
Marker | Marker
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | Yovalue | Function | Function Result
M1 1 3.12 dBm M1 1 A6l ™
TL 1 0.90 dem Qcc Bw 47 452547453 MHz TL 1 47 452547453 MHz
T2 1 -0.24 dBm T2 1
Mz 1 “19.61 d8m Mz 1
M3 1 -21.12 dBm | M3 1 2.61765 GHz |

Cate: 18.APR 2024 03:09.38

Cate: 18.APR 2024 03.09.50

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 73,45 dem  OFset 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
po ALt 40 dB - SWT S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T LT} +.24 dBm)| T ETEY] 0.90 dBm|
20 d8m 2.5049000 GHz| 20 dam 25706000 GHz|
Oce Bw 52647353 MHz| Oce By 47452547453 MHz|
0 d8im T 12[1] 19,15 dBm| . 12[1] 22.65 dim|
" . o L 2,5682900 GHz| £ 2.5663900 GHz|
| TR = ‘..Aw_n.au.ﬂ
N s
1 ¥ 1 ¥
LY et 1
TR P WP 1Y i dahR
-50 gBm T T T T
40 dBm
= -
CF 259290 Ghz 1001 pts Span 100.0 MHz | CGF 259299 GHz 1001 pts Span 100.0MHz _}
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | | v-value | Function | Function Result |
My 1 2.584% Ghz 4.24 dam My 1 0.90 dam
T 1 2.5693137 GHz 0.80 dam Oce Bw 47,352647353 MHZ T 1 Occ Bw 47452547453 MHZ
T2 1 2 6144863 GHz -0.14 dam T2 1 -3.64 dBm
Mz 1 2.56828 Ghz -19.15 d&m Mz 1 2.56838 GHz -22.65 d8m
M2 1 2.61779 GHz =20.54 dBm 1 M3 1 2.61765 GHz =24.06 dBm ]

Cate: 18.APR 2024 03:10:03

Cate: 18.APR 2024 031017
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 60MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum Spectrum ]
Rof Loval 73, Offsnt 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW kHz
S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1004100
@17k Max
T LT} .40 dim| I ETEY] 5.17 dbm)|
20 d8m 2.570400 GHz 20 dam 2.575370 GHz]
Y Oce B 57.702217782 MHz Oce By 57.782217782 MHz|
10 g8m 2[1] T2 19,40 dim| 0 dBm Az[1] 2 20,08 divm|
. ,ﬂwm{wmmhw.\u.»\.hu\w.«x 2.562900 GHz| e 2.562990 GHz|
o .| i
10 d |
o 3 Tl
30 d8m o
i P e P hrviiys 4
40 S8m 40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 120.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.57648 Ghz .45 dam ML 1 2.57537 Ghz
T 1 Oce Bw 57.782217782 MHZ T 1 Occ Bw 57.782217782 MHZ
T2 1 2.621881 3.50 dém T2 1 2.421881
Mz 1 2.56295 Ghz -19.48 dam Mz 1 2.56295 GHz
M2 1 2.62287 GHz =17.17 dBm 1 M2 1 2.62295 GHz =20.32 dBm 1

Cate: 18.APR 2024 03:10:42

Cate: 18.APR 2024 03:11:03

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 500 kHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode autc Sweep po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T Mi1] 2.80 dim| I Mi[1] 3,01 dBm|
20 d8m 2.610970 GHz 20 dam 2.500160 GHz|
Oce Bw 57662337662 MHz Oce By 57.782217782 MHz|
0 gBm AZ[ 101 22.00 dim| 10 gBm Az[1] 21.07 divm|
. = | I, A 2.562990 GHz - LE " T2 2.562990 GHz|
o o |
|
i - lr
H 20 & ,]
1 dam:
e TR PR LT (ENTIRTTI P
40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 120.0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result
My 1 097 2.60 dam My 1 2.58016 Ghz 3 m
T 1 Oce Bw 7, T 1 -0.09 dam 57.782217782 MHZ
T2 1 2.621761 T2 1 -0.26 dam
Mz 1 2.56295 Ghz Mz 1 -21.87 d&m
M2 1 G2287 GHz 1 M2 1 2.62287 GHz =17.76 dBm 1

Cate: 18.APR 2024 03:11:16

Cate: 18.APR 2024 031129

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Rof Loval 73,45 dem  OFset 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW Rz
po ALt 40 dB - SWT S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T Mi1] 3.57 dbm| I Mi[1] 0.15 dim|
20 d8m 2.574290 GHz 20 dam 2.614330 GHz|
Oce Bw 57662337662 MHz Oce By 57.542457542 MHz]
0 gBm T Az[1] 21.13 dim| 10 gBm Az[1] 24,27 divm|
- T I I X 2.563110 GHZ| . & 2.562990 GHz|
0 b f 0 as VS L N T Y T
A0 d 10 ;
£ r.}_.
20 d 20 @
D1 -22.432 dam—
r e 01 29891 1 1 .
30 d8m - 20 dam
I Y (bl bt e PEp—— L[ o
40 B8m GEL
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 120.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 EE: My 1 2.61433 Ghz
T 1 Oce Bw 57662337662 MHZ T 1 Occ Bw 57.542457542 MHz
T2 1 T2 1
Mz 1 2.56311 Ghz -21.13 d8m Mz 1 2.56295 GHz
M2 1 2.62287 GHz =18.75 d8m 1 M2 1 2.62278 GHz 1

Cate: 18.APR 2024 03:11:41

Cate: 18.APR 2024 03:11:55
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 70MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

I3 I3
Spectrum = Spectrum ] =
Rof Loval 73, Offspt 545 08 w RBW 500 kHz Rof Loval 2345 08m  OHset 5.45 02 = RBW kHz
S0ms & YBW 2 MHz Mode aut po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1004100
@17k Max
T M1[1] 5.96 dBm| T Mi1[1] +.90 dBm|
20 d8m 75230 GHz| 20 d8m 2.501100 GHz|
. Oce B 14056 MHZ] Occ Bw 64055944056 MHz|
10 g8m 7 I‘ 17.16 dim| 0 dBm I = Az[1] 19,05 dim|
o dif |'r - 270 GHz| . s i A R T — 2.558130 GHZ|
-10 ¢ - 104
<t A . 1 201 dRm—{ 1 §
dam, 30 d8im
- IR, W s B e AT LT
40 gam: 40 gam
-50 gBm T T -50 gBm: T T
£0 d&m £0 dBm
- |
CF 2.50799 GHz 1001 pts Span 140.0 MHz CF 750299 GHz 1001 pts Sp MHz
Marker | Marker |
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | ¥ovalue | Function | Function Result |
ML 1 588 dBm ML 1 4.80 dom
T1 1 1.74 dim Occ Bw 64,055944056 MHZ T1 1 C Occ Bw 64, 055944056 MHzZ
T2 1 2.05 dém T2 1 1.78 dam
Mz 1 2.56027 GHz -17.16 d8m Mz 1 -19.85 dam
M2 1 2,62440 GHz =19.28 dBm M2 1 =18.30 dBm

Cate: 18.APR 2024 031220

Cate: 18.APR 2024 031320

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 500 kHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 500 kHz
po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode autc Sweep po ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar P Mar
T LT} 2.37 dbm)| I ETEY] 2.43 dBm)|
20 d8m 2.575790 GHz 20 dam 2.500260 GHz]
Oce Bw 67.272727273 MHz Oce By 67.412587413 MHz|
0 dBm =H 2[1] 22.96 dim| 10 gBm - Az[1] 20,72 dim|
— T1 - A A - 130 GHz| e o 4 T2 2.558130 GHz|
LT f "«ll o |f i |
-0 ¢ . 10 T
L N
- ys e o i ¥
20 & & ¥ T T = D1 -23.571 dBm—
B | 1'..“.' 30 d8m ol 1
bR Y i T . X T s T
A0 B8 40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 140.0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | Yovalue | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result
My 1 2.37 dam My 1 2.53028 Ghz 2.43 dam
T 1 Oce Bw 67272727273 MHZ T 1 0.64 dam 67412567413 MHZ
T2 1 T2 1 -0.67 dam
Mz 1 Mz 1 -20.72 d8m
M2 1 M2 1 =18 62 d8m

Cate: 18.APR 2024 03:13.33

Cate: 18.APR 2024 031346

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum ] = Spectrum ] =
Rof Loval 73,45 dem  OFset 845 0F w RBW 500 kHz Rof Loval 73,45 dem  OFset 545 08 = RBW WAz
p ALt 40 dB - SWT S0ms & YBW 2 MHz Mode aut p= ALt 40 dB - SWT S0ms & YBW 2 MMz Mode auto Sweep
SGL Count 1007100 SGL Count 1004100
TPk Mar
T LT} 2.17 dbm)| I ETEY] -1.30 dBm|
20 d8m 2.571310 GHz 20 dam 2.591450 GHz|
Oce Bw 67.132867133 MHz Oce By 67.412587413 MHz]
0 gBm 1 2[1] 20,04 dim| 10 gBm Az[1] 20,57 dim|
. , T N 1; 2.558130 GHz, - 4 M . 2.558130 GHZ]
0 aby pe v -‘ll e }N\.-\MJW-Ma- kL an e BT R AL
A0 d -10d |
r.;-
20 d ¥ 204 |
o1 1 i | 01 T
30 d8m: - 30 dBm -
AT S S VI P L p——
2 et o 4t Mt podoe
A0 B8 0
50 dBm: T T 50 dBm T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 140.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Tre | X-valun | y-value | Funetion | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result |
My 1 2.17 dam My 1 2.50145 Ghz ~1.30 dam
T 1 Oce Bw 67.132667133 MHZ T 1 2.553 144 GHz E Occ Bw 67, 412567413 MHZ
T2 1 Tz 1 2.826558 GHz 4.4 dBm
Mz 1 Mz 1 2.56013 GHz -23.57 d8m
M3 1 2.62771 GHz =21 88 dBm M3 1 2.62788 GHz =26.10 dBm

Cate: 18.APR 2024 031358

Cate: 18.APR 2024 031413
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 80MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

s s
Spectrum Spectrum ]
Rof Loval 73, Offsnt 845 0F w RBW 1 MMz Rof Loval 73,45 0em  OFset 5.45 08w RBW 1§ WAz
S0ms & YBW 2MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 2 MH:z Mode suto Sweep
SGL Count 1004100
(@17 Max
T Mi1] B.38 dim| I Mi[1] 7.28 dibm)|
2.612330 GHz 20 dam 2.565020 GHz]
Oce@v 76803116883 MHz Oce By 76803116883 MHz|
N A2, T 16,00 dim| 0 d8m az[1] e 16,20 divm|
i paiaa '-"‘“"“"'“"‘J) T 2552830 GHz| . e i e s 2.552830 GHZ|
0|
i 1 L i
| Ny J |
T T Tl ol i Lo e
40 d8m
. . 50 gBm . .
40 dam
= -
CF 250799 GHz 1001 pts Spa 0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 .36 dam My 1 2.56502 GHz .26 dam
T 1 X 3.02 dam Oce Bw 76,893116883 MHZ T 1 Occ Bw 76,8931
T2 1 2.831192 Ghz 2.50 dam T2 1
Mz 1 2.55203 Ghz -16.00 d&m Mz 1 2.56203 GHz
M2 1 2.63200 GHz =16.95 d8m 1 M2 1 2.,63283 GHz 1

Cate: 18.APR 2024 03:14:38

Cate: 18.APR 2024 031500

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 1 MHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 1 MHz
po ALt 40 dB - SWT S0ms & YBW 2MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 2 MH:z Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 464 dBm| T ETEY] +.78 dBm|
20 d8m 2.592350 GHz 20 dam 2.597950 GHz|
Oce Bw 77202797203 MHz Oce By 77862637363 MHz|
0 gBm = 2[1] . 19,27 dim)| t Az[1] 16.94 divm|
o [ I PR T YT 2.552670 GHz O T D T P N 2.552830 GHZ]
o |
. | |
{ M3
<20 dRm—t T T T T T T
| |
dEm T Z Tl
40 B8
-50 gBm T T T T
40 dBm
= -
CF 250799 GHz 1001 pts Spa 0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result
My 1 53235 Ghz 4 64 dam My 1 2.53795 Ghz 4.76 dam
T 1 1.10 ¢ Oce Bw 77202797203 MHZ T 1 1.08 dam 77362637363 MHZ
T2 1 0.88 T2 1 0.20 dam
Mz 1 2.55267 Ghz -19.27 Mz 1 -16.94 dam
M2 1 63318 GHz =17.46 ¢ 1 M2 1 =21.12 dBm ]

Cate: 18.APR 2024 0301513

Cate: 18.APR 2024 031526

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

I3 I3
Spectrum ] Spectrum ]
Rof Loval 25,45 gem  Offset 5.5 02w RBW 1 MRz Rof Loval 25,45 gem  Offset 5.45 02 = RBW 1 MRz
p ALt 40 dB - SWT S0ms & YBW 2 MH:  Mode suto Sweep p= ALt 40 dB - SWT S0ms & YBW 2 MH:z Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar
T LT} +.48 dBm| I ETEY] 1.27 dbr|
20 dem 2.574450 GHz| 20 dam 2.606420 GHz|
Oce By 2637363 MHz Occ Bw 77.202797208 MHz]
0 gBm - tr 2[1] . 10,59 dim| 10 d8m Tz 22,27 dim|
o [ BT, & S - ALT 2 552830 GHzl o N v T2 2.552830 GHZ]
L 7 |, 0 o ﬁ
-10d T
5
20 @
" ¥
| D1 -24, i
s = 30 d8m -
40 g8
. + -50 cBm T T
£0 d8m
- —
CF 2.59799 GHz 1001 pts CF 2.59299 GHz 1001 pts sp MHz
Marker Marker |
Type | Ret | Tre | X-valun | y-value | Function | Function Result | Type | Rot | Tre | X-walup | y-value | Function | Function Result |
ML 1 2.57445 Ghz 4.48 dam ML 1 2,60642 GHz 1.27 gBm
TL 1 4460 Ghz 1.05 d8m Occ 8w TL 1 2.554308 GHz Occ Bw 77,202797203 MHzZ
Tz 1 631831 Ghz 1.07 d8m Tz 1 2.631511 GHz
Mz 1 2,56283 Ghz -10.55 ¢8m Mz 1 2,56203 GHz
M3 1 2.63331 GHz =21.06 dBm | M3 1 2.63331 GHz |

Cate: 18.APR 2024 03:15:40

Cate: 18.APR 2024 031554
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 90MHz

MCH / DFT-QPSK / Outer_Full

MCH / DFT-Pi2BPSK / Outer_Full

s s
Spectrum Spectrum ]
Rof Loval 73, Offsnt 845 0F w RBW 1 MMz Rof Loval 73,45 0em  OFset 5.45 08w RBW 1§ WAz
S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1004100
(@17 Max
T Mi1] 744 dibm)| I Mi[1] 3 B
20 d8m 2.5700870 GHz 20 dam 2.570420 GHz]
. Oce Bw 86493506494 MHz o Oce By 86,313686314 MHz|
10 g8m A2[1] 16,61 dim| 0 dBm Az[1] 12 15.91 dim|
o .A..,wwxrwu.mm.,mm,ﬂw,\m( 2.547810 GHz, o PR 5 SN § ity ] 2.547810 GHZ]
1 '
“zrrvmmT—01 ll ||
AR e Y P ——— T R v e Srr e r—
40 g8 40 d8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 180.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.57087 Ghz 744 dam My 1 2.5764% Ghz
T 1 2.543294 Ghz 3.67 dam Oce Bw B6, 493506494 MHZ T 1 Occ Bw B6,313666314 MHZ
T2 1 2.A35787 Ghz 3.20 dém T2 1 2.40 dam
Mz 1 2.54701 Ghz -16.61 d&m Mz 1 1 -15.91 d&m
M2 1 2.63745 GHz =14.75 dBm 1 M2 1 2.63763 GHz =17.32 dBm ]

Cate: 18.APR 2024 03:16:19

Cate: 18.APR 2024 031642

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 1 MHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 1 MHz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} 4.93 dBm)| T ETEY] 5.06 dBm|
20 d8m 2.576090 GHz 20 dam 2.577350 GHz]
Oce Bw 87.032967033 MHz Oce By 87.032967033 MHz|
0 gBm — e 2[1] ~ 19.07 dim| 10 gBm Az[1] ~ 10,77 dim|
o byt s, o fP A e s P 2.547810 GHz, - TSR S 2.547810 GHZ]
o o 1
|
10 10 T
[t
| 20 dam—] 540 BB i
10 d 20 d il
A B S e— 30 BB 7 e
40 d8m 40 g8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 180.0 MHz GF 2.60299 GHz 1001 pts
Marker | Marker
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result
My 1 2.57600 Ghz 4.93 dam My 1 2.57735 Ghz 5.06 dam
T 1 174 Oce Bw B7,032967033 MHZ T 1 87,032967033 MHz
T2 1 058 T2 1
Mz 1 -19.07 Mz 1
M2 1 =17 .08 & 1 M2 1 2,63838 GHz 1

Cate: 18.APR 2024 03:16:55

Cate: 18.APR 2024 03:17:08

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

s s
Spectrum Spectrum ]
Rof Loval 73,45 0em  OFs6l 545 08 w RBW 1 MMz Rof Loval 73,45 0em  OFset 5.45 08w RBW 1§ WAz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar
T Mi1] 3,68 dim| I Mi[1] 1.14 dibm|
20 d8m 2.505900 GHz 20 dam 2.624200 GHz]
Oce Bw 87.032967033 MHz Oce By 87.212787213 MHz]
0 gBm — 2[1] 21.55 dim| 10 gBm Az[1] 21,44 dim|
— 1 P . T e . 2.547630 GHz| i £ 2.547810 GHz|
10 d ]' 10 1
N b Ma
-20 dam— ¥ 20 @
01 i 1 1
30 o8 0 de }
30 d8m 20 dam .
e s £ R AT TS T F PORRRPTOS o [T PSSR SN
40 B8 40 d8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 180.0 MHz GF 2.60299 GHz 1001 pts sp MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Function | Function Result | Type | Ret | Tre | X-valun | v-value | Function | Function Result |
My 1 2.53598 Ghz 3.66 dam My 1 2.62428 Ghz 114 gam
T 1 2.543474 Ghz 0.14 dam Oce Bw B7,032967033 MHZ T 1 2.543474 GHz -2.57 dam Occ Bw 87212767213 MHz
T2 1 2.A34508 Ghz 0.05 dam T2 1 2.836688 GHz -1.14 d&m
Mz 1 2.54703 Ghz -21.55 d&m Mz 1 2.54701 GHz ~21 44 dBm
M2 1 2.,63838 GHz =21 82 dBm 1 M2 1 2.,63817 GHz =21.65 d8m 1

Cate: 18.APR 2024 0317:22

Cate: 18.APR 2024 0317:37
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ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7010

n41A / 30KHz / 100MHz

MCH / DFT-Pi2BPSK / Outer_Full

MCH / DFT-QPSK / Outer_Full

(s
Spectrum

[E‘

Rof Laval 3. Offsnt 345 0F w RBW § MHZ

s,
Spectrum

[E‘

Rof Laval 73.45 dém

Offsnt 545 08 = RBW 1 MHZ

S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1004100
(@17 Max
T LT} 7.22 dbr| T ETEY] 7.0 dbr|
2.560210 GHz 20 dam 2.505000 GHz]
Oce Bw 96.103896104 MHz My Oce By 96.103896104 MHz|
‘l\, A2[1] 16,56 dim| 0 dBm T 3 Az[1] Tz 15,40 dim|
bbb e ettt A s AU iy -Mﬂ 2.542790 GHz| e N M‘\Iww««rtar-—-\w_‘m 2.542790 GHz|
- f t
10 TL !
ZOrdmm=={01 -18.963 dame ‘l'
L 0 I L
g v— e | i T e m———
40 d8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 200.0 MHz GF 2.60299 GHz 1001 pts Span 200.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 2.56821 G 7.22 dam My 1 2.5858 GHz 7.04 dam
T 1 2.544438 Ghz 3.30 dam Oce Bw 96,103666104 MHZ T 1 2.544238 GHz 3.3 Occ Bw 96,103896104 MHZ
T2 1 2840542 Ghiz 3.88 dém T2 1 2.840343 GHz 2
Mz 1 2.54275 Ghz -16.56 d8m Mz 1 2.54275 GHz -15.45 dam
M2 1 2.64230 GHz =18 48 dBm M2 1 2.64236 GHz =18.78 d8m

Cate: 18.APR 2024 03:18:39

Cate: 18.APR 2024 03:19:.02

MCH / CP-QPSK / Outer_Full

MCH / CP-16QAM / Outer_Full

s s
Spectrum ] Spectrum ]
Raf Laval 7345 dém Offsat 3.45 d2 » RBW 1 MHz Rof Lovel 23.45 daém Offsat 5.45 d2 = RBW 1 MHz
po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep po ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 1007100 SGL Count 100/100
TPk Mar P Mar
T LT} +.24 dbm| T ETEY] 3.98 dim)|
20 d8m 2.554430 GHz 20 dam 2.569010 GHz|
Oce Bw 97.102897103 MHz Oce By 97.102897103 MHz|
0 gBm - T 2[1] 17.57 dim)| 10 gBm Az[1] 10,00 dm|
- LIV A T e L, 2.542790 GHz| o i sl o o T2 2.542790 GHz|
LT f 0 g8 R
A0 d 'l I 10 1
1 ]
20 dim— 1 T ¥ <20 gBm— ‘f' T
30 d I di 1
$R Sl e WV W SALAnss R = ey —
40 d8m 40 d8m
-50 gBm T T -50 gBm: T T
40 dBm 40 dam
= -
CF 250799 GHz 1001 pts Span 200.0 MHz GF 2.60299 GHz 1001 pts pan 700.0 MHz
Marker | Marker |
Type | Ret | Trc | X-valus | y-value | Funetion | Function Result | Type | Ret | Tre | X-valus | v-value | Function | Function Result |
My 1 4.24 dam My 1 ah 3.96 dam
T 1 0.34 Oce Bw 97.102897103 MHZ T 1 2.39 dam 97.102857103 MHz
T2 1 -0.08 T2 1 -0.16 dam
Mz 1 -17.57 Mz 1 -18.00 d&m
M2 1 =21.56 d M2 1 =20.98 dBm

Cate: 18.APR 2024 031915

Cate: 18.APR 2024 031929

MCH / CP-64QAM / Outer_Full

MCH / CP-256QAM / Outer_Full

I3 I3
Spectrum ] = Spectrum ] =
Rof Loval 25,45 dem  Offset 545 02w RBW 1 MRz Rof Loval 25,45 gem  Offset 545 02 = RBW 1 MRz
p ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep p= ALt 40 dB - SWT S0ms & YBW 3MH: Mode suto Sweep
SGL Count 100/100 SGL Count 1004100
1Pk Mar
T Mi1] 3.28 dBm| | Mi[1] 0.77 diim|
20 dem 2.504000 GHz| 20 dam 2.604300 GHz|
Oce By 97.102897103 MHz Occ Bw 97.302697303 MHz|
0 dBém - ™I A2[1] 2160 dim| 10 g8m A2[1] 23.97 dim)|
. ] N PP P 2.542500 GHz] - 11 T 2.542500 GHz|
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ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7010

5. Conducted Band Edges
5.1. Test Plots

n41A / 30KHz / 20MHz
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430 GHz 2.485 GHz 245482 GHz -30.54 dBm 2.891 GHz 2 B85 GHz 265103 GHz -30.
2,435 GHz 2,486 Gz 100,000 kHz 2 45599 GHZ -28.04 dbm 2,695 GHz 2.710 GHz 265556 GHZ -35.
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